

LVT Plank







Color	Mystic
Size	6 x 48 in
Overall Thickness	2 mm
Wearlayer Thickness	6 mil
Textures	Deep Wood Embossed
Edge	Straight
Finish	Semi Gloss
Install	Glue Down

Test

Symbols









Static Load Limit
Abrasion Resistance
Formaldehyde
Antibacterial Activity
Castor Chair Resistance
Stain Resistance
Smoke Density
Size / Squareness
Thickness
Flexibility
Dimensional Stability
Chemical Resistance
Heat / Light Resistance
Workmanship, Finish
Appearance

Results

0.43%
(Pass)
Not detected
Rating 1
3500 Cycles (Pass)
(Pass)
N/A
(Pass) / (Pass)





LVT Plank





Stowe

Color	Stowe
Size	6 x 48 in
Overall Thickness	2 mm
Wearlayer Thickness	6 mil
Textures	Deep Wood Embossed
Edge	Straight
Finish	Semi Gloss
Install	Glue Down

Symbols Test Results









Static Load Limit
Abrasion Resistance
Formaldehyde
Antibacterial Activity
Castor Chair Resistance
Stain Resistance
Smoke Density
Size / Squareness
Thickness
Flexibility
Dimensional Stability
Chemical Resistance
Heat / Light Resistance
Workmanship, Finish
Appearance

0.43%
(Pass)
Not detected
Rating 1
3500 Cycles (Pass)
(Pass)
N/A
(Pass) / (Pass)





LVT Plank





Rhinebeck

Color	Rhinebeck
Size	6 x 48 in
Overall Thickness	2 mm
Wearlayer Thickness	6 mil
Textures	Deep Wood Embossed
Edge	Straight
Finish	Semi Gloss
Install	Glue Down

Symbols Test Results









Static Load Limit
Abrasion Resistance
Formaldehyde
Antibacterial Activity
Castor Chair Resistance
Stain Resistance
Smoke Density
Size / Squareness
Thickness
Flexibility
Dimensional Stability
Chemical Resistance
Heat / Light Resistance
Workmanship, Finish

Appearance

Results

0.43%
(Pass)
Not detected
Rating 1
3500 Cycles (Pass)
(Pass)
N/A
(Pass) / (Pass)





LVT Plank





Carmel

Carmel
6 x 48 in
2 mm
6 mil
Deep Wood Embossed
Straight
Semi Gloss
Glue Down

Symbols Test Results









Static Load Limit
Abrasion Resistance
Formaldehyde
Antibacterial Activity
Castor Chair Resistance
Stain Resistance
Smoke Density
Size / Squareness
Thickness
Flexibility
Dimensional Stability
Chemical Resistance
Heat / Light Resistance
Workmanship, Finish
Appearance

0.43%
(Pass)
Not detected
Rating 1
3500 Cycles (Pass)
(Pass)
N/A
(Pass) / (Pass)
(Pass)
(Pass)
(Pass)
(Pass)
(Pass)
(Pass)
(Cass)
(Pass)
(Pass)
(Cass)
(Pass)
(Pass)
(Pass)
(Pass)

